

SUMMARY OF UNIAXIAL COMPRESSIVE STRENGTH TEST RESULTS



PO Box 30591
Edmond, OK 73003
405-562-3328

PROJECT NAME: Soil Stabilization Sample Lab Testing
CLIENT: SoilChem

RRC PROJECT 20021 _____

Boring	Depth	Length	Diameter	L/D	Moisture	Unit Weight	Loading Rate	Un Comp Strength	Un Comp Strength	Correction Factor Applied	Straight	Flat	Perpend
	(ft)	(in)	(in)		%	(pcf)	(KN/sec)	(Mpa)	(psi)				
1226+00	N/A	4.432	3.964	1.12	1.1%	120.0	0.01	4.0	587	N/A	Pass	Pass	Pass
1191+00	N/A	4.508	3.948	1.14	1.8%	118.6	0.03	3.6	521	N/A	Pass	Pass	Pass
1249+00	N/A	4.533	3.953	1.15	0.9%	118.7	0.04	3.1	452	N/A	Pass	Pass	Pass
1251+00	N/A	4.492	3.932	1.14	1.2%	123.9	0.04	5.5	800	N/A	Pass	Pass	Pass